
 372 Bay Street 
 Suite 901 
 Toronto, Ontario 
 M5H 2W9 
 416-628-0216 
 

 
 
April 18, 2014 
 
 
Phyllis Beaulieu 
Manager of Licensing 
Nunavut Water Board 
P.O. Box 119 
Gjoa Haven, NU 
X0E 1J0 
(867) 360-6338 
 
 
Re: 2AM-DOH1323 – Updated Wastewater Treatment Management Plan 
 
 
Dear Ms. Beaulieu, 
 
Please find enclosed with this letter the updated Doris North Wastewater Treatment Management 
Plan as per Part G Item 4 of licence 2AM-DOH1323. Also included with this package is a CD of 
the plan. This update addresses the transfer of ownership from Hope Bay Mining Ltd. to TMAC 
Resources Inc. and the requirements of Part G Item 4.  
 
Should you have any questions regarding this submission, please do not hesitate to contact me 
[...]
• Consolidation of Camp Sanitation Regulations (Department of Justice 2014b) 

• Environmental Guideline for General Management of Hazardous Waste (Department of 
Environment 2010) 

 

  



1

Hope Bay Project

Location Map

Doris North Project Wastewater
 Management Plan

Robert's

Bay

Hope

Bay

Doris

North

Scale in Metres

500 100 200150 250

Scale in Kilometres

20 4

Heli Pad

Mill/Camp

Area

Landfarm

Quarry 2



SRK Consulting 
Doris North Wastewater Treatment Management Plan  Page 7 

MP      Doris North Wastewater Treatment Management Plan 1CT022_001 20140324_FNL.docx March 2014 

2 Wastewater Treatment Management  
2.1 Roles and Responsibilities   

TMAC’s Chief Operations Officer has overall responsibility for this plan and will provide the 
resources to operate and maintain the WTP. 

The surface manager has responsibility at the Doris North Camp to: 

• Implement this management plan, 

• Provide the on-site resources required to operate, manage, and maintain the WTP in 
accordance with this management plan and the WTP operation manual, 

• Conduct regular inspections of the WTP and audits of the maintenance records, and 

• Provide input on modifications to design and operational procedures to improve operational 
performance of the facility. 

The environment manager has the responsibility to: 

• Review and update this management plan as required, 

• Sample the treated wastewater, report on the performance of the wastewater treatment 
facilities, and assess whether the treated wastewater has met applicable regulatory 
standards, and 

• Provide operational personnel with direction as to where the WTP sludge should be moved. 

The WTP operator has the responsibility to: 

• Provide input on modifications to design and operational procedures to improve operational 
performance of the facility, 

• Provide technical expertise for the operation and maintenance of the WTP, and 

• Maintain the WTP maintenance records. 

2.2 Background 

The WTP treats and removes contaminants (organic, inorganic, and bacteria) from wastewater 
generated from toilets, showers, sinks, and the kitchen on site. The treatment of wastewater 
occurs at various levels and incorporates physical, chemical, and/or biological methods, 
including: 

• Mechanical treatment—physical removal of large objects such as floatables and grease,  

• Primary treatment—physical removal of suspended and faecal solids by precipitation,  

• Secondary treatment—removal of organic matter via biological/chemical processes, and  



SRK Consulting 
Doris North Wastewater Treatment Management Plan  Page 8 

MP      Doris North Wastewater Treatment Management Plan 1CT022_001 20140324_FNL.docx March 2014 

• Tertiary treatment—physical removal of residual suspended solids (after secondary 
treatment).  

The treatment process produces two separate waste streams: 

• A clean waste stream (or treated effluent) suitable for discharge back into the environment, 
and 

• A solid waste (or sludge) suitable for proper disposal. 

A packaged WTP designed for small populations may combine two or more treatment stages. 
Often, a tank (e.g., primary settling tank or equalization tank) is installed to collect wastewater 
prior to entering the package treatment system. This tank may be the primary treatment tank 
where solids are settled and the liquid is transferred for further treatment. The secondary 
treatment stage is where bacterial activity is used to break down the biological content of the 
wastewater. After the biological content is broken down, the liquid is pressed through a 
membrane or filter to remove residual total suspended solids prior to removal from the system to 
the discharge location (tertiary treatment). 

The majority of WTPs are based on aerobic biological processes where organic compounds are 
degraded and ammonia is converted to nitrate. The treatment system must be well-aerated and 
include suitable nutrients for the bacteria to perform effectively. Sludge is produced from a 
combination of decaying bacteria from the biological processes and settled particles. This sludge 
is separated for proper disposal. 

The efficiency of treatment of organic compounds in the WTP are measured by biochemical 
oxygen demand (BOD5), ammonium (NH4-N), phosphorus, oil and grease, and total suspended 
solids. 

2.3 Doris Camp Membrane Biological Reactor Wastewater Treatment Plant 

The Doris Camp has two Sanitherm® membrane biological reactor (MBR) WTPs housed in seven 
40 foot long containers. Each plant has the capacity to manage the average waste volume 
generated by 180 people as well as the capacity to accept raw wastewater and sludge from other 
WTPs into its surge and conditioning tanks. The Doris North Camp is currently permitted to 
accommodate 180 people, which is half the maximum design capacity of the two plant system at 
the Doris Camp. 

The treatment process operates aerobically and anoxically. It can treat the carbon fraction of the 
wastewater (the BOD5) and address ammonia and other nitrogen containing compounds to some 
extent. Ammonia reductions exceeding 95% are possible with this type of WTP.  

A regular cleaning process is necessary to maintain the membrane filter. Under continual 
operation (i.e., 24 hours/day and 7 days/week), the Sanitherm filter has a life of three to five years 
before requiring replacement. With cleaning and extremely good wastewater preparation and 
screening, a life of seven years may be possible. 



SRK Consulting 
Doris North Wastewater Treatment Management Plan  Page 9 

MP      Doris North Wastewater Treatment Management Plan 1CT022_001 20140324_FNL.docx March 2014 

2.4 Membrane Biological Reactor Wastewater Treatment Plant Process 

The Sanitherm membrane biological reactor WTP consists of the following major processes: 

• Pre-treatment—primary settling and equalization, 

• Biological treatment and effluent separation—anoxic treatment, aeration, and membrane 
reactor, 

• Treated effluent discharge, 

• Sludge de-watering (membrane press), and 

• Clean in-place (CIP) system. 

The general layout of the plant and the process diagram are provided in Figure 2 and Figure 3. 
The full operation and maintenance manual for the system is included in Appendix A. The 
operation and maintenance manual also describes the critical operating limits as well as potential 
operational failures and alternatives. 

2.4.1 Pre-treatment Primary Settling/Screening 

Separate pre-treatment methods are used for each of the WTP systems. In system #1, 
wastewater enters the WTP flowing into the primary settling tank, which is divided by a bulkhead 
into two sections. Settling occurs in the first section while aeration for odour control and mixing by 
coarse bubble diffusers occurs in the second section. Wastewater then flows from the primary 
settling tank into the equalization tank through a basket screen. In system #2, wastewater enters 
the WTP flowing through a travelling screen inside of a primary screened tank. Wastewater then 
flows from the primary screening tank into the equalization tank through a basket screen. 
Materials removed by the basket screens are dewatered and are disposed of with the sludge. 

Wastewater enters the WTP in two ways: 

• Piped directly from Doris Camp through a heat traced line, and 

• Transferred with a wastewater truck from washcars placed around the project site into the 
Doris wastewater stream through one of the lift stations. 

2.4.2 Pre-Treatment Equalization 

The equalization tanks provide a reservoir for the fluctuating wastewater feed, allowing the 
downstream biological process to be fed at a constant rate. The equalization tank is divided into 
two sections by a bulkhead and is designed to hold a volume up to 3,880 L with an average flow 
of approximately 0.95 L/s. The tank has coarse bubble aeration for mixing to reduce odours.  

Two submersible equalization pumps are located in the tank and provide the forward flow at a 
controlled rate of 0.95 L/s. The pumps operate with one primary duty pump running at design flow 
and one in standby. The standby pump automatically responds if the primary duty pump fails, 
because the system is controlled by a programmable logic controller. The tanks are equipped 



SRK Consulting 
Doris North Wastewater Treatment Management Plan  Page 10 

MP      Doris North Wastewater Treatment Management Plan 1CT022_001 20140324_FNL.docx March 2014 

with level switches and alarms. The flow to the anoxic tank is set by throttling ball valves. By the 
end of equalization, actual removal of any organic compounds is minimal and incidental. Aeration 
in the equalization tank may remove 5% of the BOD5 and some organics may be collected by 
screening. 

 



SRK Consulting 
Doris North Wastewater Treatment Management Plan  Page 11 

MP      Doris North Wastewater Treatment Management Plan 1CT022_001 20140324_FNL.docx March 2014 

 
Note: WTP #2 at Doris Camp shares the primary settling tank and the sludge tank and filter press with WTP #1. 

Figure 2: General Layout Wastewater Treatment Plant 1 

 



SRK Consulting 
Doris North Wastewater Treatment Management Plan  Page 12 

MP      Doris North Wastewater Treatment Management Plan 1CT022_001 20140324_FNL.docx March 2014 

 

 
 

Figure 3: Wastewater Treatment Process Flow Diagram 

  

Wastewater from 
Doris Camp

Wastewater from 
remote washcars

Primary Settling 
Tank

Equalization Tank

Anoxic Tank

Membrane 
Biological Reactor

Filtration/UV 
Disinfection

Sludge Treatment 
and Press

Primary Screening 
Tank

Equalization Tank

Anoxic Tank

Membrane 
Biological Reactor

Filtration/UV 
Disinfection

Sludge Treatment 
and Press

Effluent Discharge 
Tanks

Truck

Sludge Disposal

Truck

Heat-traced pipe

Effluent Discharge Point

Heat-traced pipe 

WTP#2WTP#1



SRK Consulting 
Doris North Wastewater Treatment Management Plan  Page 13 

MP      Doris North Wastewater Treatment Management Plan 1CT022_001 20140324_FNL.docx March 2014 

2.4.3 Biological Treatment and Effluent Separation Anoxic Tank 

The anoxic tank is divided by a bulkhead to form anoxic and supplemental aeration tanks. The 
flow into the anoxic tank is received from the equalization tank and a recycle flow from the 
membrane reactor tank. The mixing of streams forms a mixed liquor with a suspended solids 
concentration ranging from 10,000 to 20,000 mg/L. The recycle flow contains high levels of 
nitrates (NO3-N), which are the end products of nitrification (ammonia removal). Under anoxic 
conditions (zero dissolved oxygen), the nitrates are removed and in the conversion a portion of 
the BOD5 is also removed. To achieve anoxic conditions, the tank is not aerated, but mixing is 
provided by bubble diffusers using a manual ball valve on the air line.  

The process switches, pumps, and alarms are controlled by a programmable logic controller. In 
the event of high flows, the equalization tank pumps are stopped. In the event only low levels of 
effluent liquid are available for processing, timers are activated and the process enters into a 
sleep mode. Sleep mode involves periodically turning on blowers for scouring in the membrane 
modules and provides minimal mixing to the equalization tank. The entire system stays in sleep 
mode until the equalization tank is reactivated and levels in the anoxic tank are raised. Transfer 
pumps forward the partially treated liquid to the membrane reactor. 

2.4.4 Membrane Biological Reactor 

The MBR step in the process provides the same aeration as in the previous step, with the added 
purpose of separating the biological solids from the flow stream, thereby creating a highly treated, 
acceptable effluent for disposal (Figure 4). Also, like the previous tank, the mixed liquor 
suspended solids will range from 10,000 to 20,000 mg/L. 

 

Figure 4: Sanitherm Membrane Shown in Red (0.08 micron pore size) and the Quality of the Water 
that is Produced with Different Types of Filtration 

The aluminum MBR tank houses one membrane module that acts as the aeration and the 
separation device. Air is provided to the unit from the membrane blower and serves primarily as a 
cleaning or scouring mechanism, while simultaneously providing air for mixing and process 
oxygenation. Two blowers are used: a primary duty blower and a standby blower. Two effluent 
pumps are associated with the membrane reactor tank. One operates as a primary duty pump 
and the other as a standby unit. The pumps are responsible for removing treated effluent from the 
module at a rate of 0.95 L/s. 



SRK Consulting 
Doris North Wastewater Treatment Management Plan  Page 14 

MP      Doris North Wastewater Treatment Management Plan 1CT022_001 20140324_FNL.docx March 2014 

This module is protected by level switches, alarms, and the programmable logic controller. The 
float switches in the membrane tank prevent the water level above the membrane module from 
falling to a level where the unit can be affected. On low level alarms, the permeate pumps are 
deactivated. In addition, the permeate pumps cannot be operated if scouring air is cut off; 
therefore, the blower pressure supply is monitored. Failure to supply air because of motor failure 
or failure to pressurize the line (possibly due to blockage or V-belt failure) prevents the effluent 
pumps from operating. This prevents poor quality effluent from leaving the Sanitherm unit. Failure 
of the main membrane blower triggers an alarm and results in start-up of the standby unit. 
Recycle liquid flow continues regardless of equalization pump or effluent pump operation. The 
effluent removed by the permeate pump is discharged (to the tundra), while overflow from the 
MBR tank is recycled back to the anoxic tank  

After the MBR, the treated effluent is pumped through the UV disinfection modules (separate 
modules are in each WTP) and then into the effluent discharge trailer. 

2.5 Care and Maintenance Treatment Options 

During care and maintenance or any other period when the camp population is low, it may be 
necessary to shut down the existing WTP at the Doris Camp. The manufacturer indicates that the 
system can operate with low wastewater inputs; however, TMAC may, depending upon the camp 
head count in 2014 going forward, bring in a smaller rotating biological contactor or MBR plant 
that would potentially be more efficient with a small camp population. A smaller plant would meet 
all the licence discharge criteria and appropriate legislation and regulations. If the camp 
population is sufficiently small, TMAC may choose to switch to an alternate toilet system (i.e., 
Pacto, composting) and will manage waste according to appropriate legislation and regulations. 

2.6 Treatment Option Contingency  

During Hope Bay Project operations, if Doris North Camp population is above 180 people both 
WTPs would need to be in operation; therefore, no backup treatment plant would be available.  
To ensure sufficient wastewater treatment capacity during these times, TMAC has multiple 
bladders and holding tanks available onsite to hold untreated effluent. TMAC would also place 
restrictions on water usage to minimize the amount of wastewater produced. If required, they may 
also reduce the number of people at camp by providing off-site housing.  Untreated wastewater 
stored temporarily would later be fed into the plant once repaired at a rate appropriate for 
effective plant treatment. 

 

 

 

 

 



SRK Consulting 
Doris North Wastewater Treatment Management Plan  Page 15 

MP      Doris North Wastewater Treatment Management Plan 1CT022_001 20140324_FNL.docx March 2014 

2.7 Waste Disposal  

2.7.1 Effluent Discharge 

Ten days prior to the start-up or recommissioning of the WTP following a shut-down, TMAC will 
notify the inspector and provide the location of effluent discharge. Currently the effluent discharge 
from the WTP occurs from the effluent discharge trailer through a pipeline to, preferentially, 
theST-8 discharge point (UTM 432125E 7559324N), which is located on a rock outcrop, 